



MAMCO ENTERPRISES

Mumbai – 400104, E mail – suresh@mamcogroup.in
Web : www.mamcogroup.in

PROUD TO BE INDIAN

TEST REPORT NUMBER : MUM-36211 (B)/ 2015- 16		MUMBAI
NAME OF CUSTOMER: M/S. MAMCO ENTERPRISES		
Address : Goregaon (West), Mumbai-400 104 Contact Person : Mr. Suresh Manot. Email : suresh@mamcogroup.in	Date Of Sample Received : 08/03/2016	
	Date Of Test Completion : 25/03/2016	
	Date Of Reporting: 25/03/2016	

Name of sample : Filtter Catechin	Quantity : 7Nos . of 250 X 50 mm
No. of Samples submitted for Analysis : 7 Nos. of 250 X 50 mm	Packaging condition : Intact
Grade /Variety/ /Type /Class/Size : 250 X 50 mm	Code No : 4
Remark if any : N.A	Ref No : ME/GEN/104/2016

TEST REPORT

(ANALYTICAL)

Sr . No	Test Parameters	Reference Method	Test Results
1	Catechin	IS 15344: 2003	Persent

(ARCHANA SURVE)
AUTHORISED SIGNATORY

(PRANJALI DESAI)
VERIFIED BY

END OF TEST REPORT

TT1/REC30/TWTEXTILE

Note:

- Tested sample not drawn by the laboratory.
- Results relate only to the sample tested.